
1

2

3

4

6

12

7
8
9

10

11

14

13

199116-7

5



Item No. Type Sub Part No. Description Qty Unit
001  161646-8 SIDE GUARD 2 PC.
002  457744-7 CAP 22 6 PC.
003  251541-1 THUMB SCREW M8X25 4 PC.
004  457743-9 CAP 30 4 PC.
005  265846-3 H.S.SET SCREW(CUP POINT)M8X16 2 PC.
006  161645-0 FRONT GUARD 1 PC.
007  934401-9 WING NUT M8 4 PC.
008  942201-3 SPRING WASHER 8 4 PC.
009  941201-0 FLAT WASHER 8 4 PC.
010  941201-0 FLAT WASHER 8 2 PC.
011  921497-9 HEX.BOLT M8X75 2 PC.
012  161644-2 BASE 1 PC.
013  941201-0 FLAT WASHER 8 2 PC.
014  921472-5 HEX. BOLT M8X50 2 PC.
C01  820J67-0 CARTON 1 PC.

2 MODEL 199116-7 (2021-04-19)


	199116-7 - PAGE 1
	199116-7 (for PB)
	199116-7


